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GENERAL REMARKS
Summary
The device under test does:

= Fulfill the general approval requirements as identified in this test report and was
selected by the customer.

L] Not fulfill the general approval requirements as identified in this test report
Attestations

This equipment has been tested in accordance with the standards identified in this test report.
To the best of my knowledge and belief, these tests were performed using the measurement
procedures described in this report.

All instrumentation and accessories used to test products for compliance to the indicated
standards are calibrated regularly in accordance with ISO 17025 requirements.

I attest that the necessary measurements were made at:

Timco Engineering Inc.
849 NW State Road 45
Newberry, FL 32669

Designation #: US1070

Tested by:

Name and Title Tim Royer, Project Manager / EMC Testing Engineer
Date 6/9/2021

APPLICANT: RFE BROADCAST S.R.L.

FCC ID: 2ARIIDS6000

IC: 24642-DS6000

REPORT: 3492-20TestReport_Rev2 Page 1 of 28



GENERAL INFORMATION

EUT Description

6kW FM BROADCAST TRANSMITTER

FCC ID

2ARJIDS6000

IC

24642-DS6000

Model Number

DS6000

Operating Frequency

87.5 - 108 MHz

Test Frequencies

88, 98, 108 MHz

EUT Power Source

Xl 110-120Vac/50- 60Hz

[ ] DC Power

[ ] Battery Operated Exclusively

Test Item

[] Prototype

X Pre-Production

] Production

Type of Equipment

X Fixed

[ ] Mobile

[ ] Portable

Antenna Connector

N

Test Conditions

The temperature was 26°C
Relative humidity of 50%.

Modification to the EUT

No Modification to EUT.

Test Exercise

The EUT was placed in continuous transmit and was
operated in “"Test Mode” for digital emissions tests.

Applicable Standards

ANSI C63.26-2015, FCC CFR 47 Part 73, BETS-6 Issue 2,
Referencing ANSI/TIA 603-D:2010

Test Facility

Timco Engineering Inc. at 849 NW State Road 45
Newberry, FL 32669 USA. Designation #: US1070, ISED:
2056A

APPLICANT: RFE BROADCAST S.R.L.
FCC ID: 2ARJIDS6000

IC: 24642-DS6000

REPORT: 3492-20TestReport_Rev2

Page 2 of 28




RESULTS SUMMARY

Test Description FCC RULE PART NO. RESULT
2.1046(a), 73.267(b), 73.811(a),
RF Power Output 73.812(a), 73.840, Pass
BETS-6 6.1.3
Power Into the Amplifier 2.1033(C)(8) For Roer‘]’l‘;rtmg
. . 2.202(g)(II1)(3),
Modulation Characteristics BETS-6 4.2 Pass
Audio Frequency Response 2.1047(a) Pass
. . 2.1047(b),
Audio Input Vs. Modulation BETS-6 4.2 Pass
. . 2.1049(e)(3) - (5), 73.317(b), (¢,
Occupied Bandwidth BETS-6 6.3.3 Pass
Spurious Emissions at Part 2.1051 & 73.317(d), Pass
Antenna Terminal BETS-6 6.3.3
Field Strength of Spurious Part 2.1053(a) & 73.317(d), Pass
Radiation BETS-6 6.3.3
s Part 2.1055(a)(3), Part 73.1545(b),
Frequency Stability BETS-6 6.2.2 Pass

APPLICANT: RFE BROADCAST S.R.L.

FCC ID: 2ARJIDS6000

IC: 24642-DS6000

REPORT: 3492-20TestReport_Rev2 Page 3 of 28



RF POWER OUTPUT
Rule Part No.: Part 2.1046(a), Part 73.267(c), 73.811(a), 73.812(a), BETS-6 6.1.3

Test Requirements: Part 73.267(c), 73.811(a), 73.812(a)

(c) Indirect method. The operating power is determined by the indirect method by applying an appropriate
factor to the input power to the last radio-frequency power amplifier stage of the transmitter, using the
following formula:

Transmitter output power =Ep x Ip x F
Where:

Ep = DC input voltage of final radio stage.

Ip = Total DC input current of final radio stage.

F= Efficiency factor.

§73.811 LPFM power and antenna height requirements.

(a) Maximum facilities. LPFM stations will be authorized to operate with maximum facilities of 100 watts ERP
at 30 meters HAAT. An LPFM station with a HAAT that exceeds 30 meters will not be permitted to operate with
an ERP greater than that which would result in a 60 dBu contour of 5.6 kilometers. In no event will an ERP less
than one watt be authorized. No facility will be authorized in excess of one watt ERP at 450 meters HAAT,

§73.812 Rounding of power and antenna heights.

(a) Effective radiated power (ERP) will be rounded to the nearest watt on LPFM autharizations.

Test Requirements: BETS-6 6.1.3

6.1.3 Standard

The standard rating of power output for the transmitting equipment shall be as specified by the individual manufacturer.
The transmitting equipment shall be capable of being adjusted to deliver the rated power output when the AC input
voltage varies by 5% from the rated value.

Test Data: RF Output Power

OUTPUT POWER: 6000 Watts

APPLICANT: RFE BROADCAST S.R.L.

FCC ID: 2ARJIDS6000

IC: 24642-DS6000

REPORT: 3492-20TestReport_Rev2 Page 4 of 28



FCC Part 2.1033(C)(8)

(8) The dc voltages applied to and dc currents into the several elements of the final radio frequency
amplifying device for normal operation over the power range.

Power In the Final Stage

ELECTRICAL

AC Input Power: 90-260 VAC 50/60 Hz single phase
AC Apparent Power Consumption: 8500VA

COS > 0.98.

Cooling: Forced Air

Acoustic noise: < -56 dBa @ 1 meter.

DS6000 Power at Final Stage: (250.0 VDC) (30 A) = 7500 Watts

APPLICANT: RFE BROADCAST S.R.L.

FCC ID: 2ARJIDS6000

IC: 24642-DS6000

REPORT: 3492-20TestReport_Rev2 Page 5 of 28



MODULATION CHARACTERISTICS

Rule Part No.: Part 2.202(g)(III)(3) “Sound Broadcasting”, BETS-6 4.2
Test Requirements: Part 2.202(g)(III)(3)

Description of Necessary bandwidth Designation
emission Formula |Sarnp|e calculation of emission
1I-A. FREQUENCY MODULATION
3. Sound Broadcasting
Sound broadcasting  |B,=2M + 2DK, K =1 |Monaural, D = 75,000 Hz, M = 15,000, Bandwidth: 180KF3E

(typically) 18,000 Hz = 180 kHz
Test Requirements: BETS-6 4.2

4.2 Type of Emission

The designation of medulation and emission refers to the manner in which the carrier is modulated and transmitted. The
transmitting equipment shall produce F3EGN emission for monophonic operation and FEEHF emission for stereophonic

operation. The transmitting equipment shall be capable of operating with a frequency deviation of £75 kHz, which is
equivalent to 100% modulation.

Type of Emission: 180KF3E
Bn = 2M + 2DK
Bn = 2(15K) + 2(75K) (1) = 180K

Where:

10 (Modulation Frequency, kHz)
75 (Peak Deviation, kHz)
= 1 (constant value)

M
D
K

APPLICANT: RFE BROADCAST S.R.L.

FCC ID: 2ARJIDS6000

IC: 24642-DS6000

REPORT: 3492-20TestReport_Rev2 Page 6 of 28



AUDIO FREQUENCY RESPONSE

Rule Part No.: FCC Part 2.1

047(a), (b)

Test Requirements: FCC Part 2.1047(a)

§2.1047 Measurements required: Modulation characteristics.

(a) Voice modulated communication equipment. A curve or equivalent data showing the frequency response
of the audio modulating circuit over a range of 100 to 5000 Hz shall be submitted. For equipment required to
have an audio low-pass filter, a curve showing the frequency response of the filter, or of all circuitry installed

between the modulation limiter and the modulated stage shall be submitted.

Method of Measurement: ANSI

Test Setup Diagram:

C63.26 s. 5.3.3

DUMMY

MICROPHONE I GENERATOR

AUDIO

!

UNDER TEST

TRANSMITTER STANDARD TEST
RECEIVER

—| TRANSMITTER —
LOAD

Figure 3—Equipment set-up audio frequency response (constant input)

Test Data: Audio Frequency

Response Plot

14

Audio Frequency/Low Pass Filter Response

12

10/

Deviation (kHz)
N

Deviation (kHz)

o QO O

RIS I Y Y S S S S S S S S S S S S S S S
»
S a7 07 0% o o oV 0¥ ¥ ¥ A% 5 48 ¥ A% of o ¥ oY o0 o°

Audio Frequency Input (kHz)

DT AT AT S

APPLICANT: RFE BROADCAST S.R.L.

FCC ID: 2ARJIDS6000
IC: 24642-DS6000
REPORT: 3492-20TestReport_Rev2

Page 7 of 28



AUDIO INPUT VS MODULATION
Rule Part No.: FCC Part 2.1047(b), BETS-6 4.2

Test Requirements: FCC Part 2.1047(b)

(b) Equipment which employs modulation limiting. A curve or family of curves showing the percentage of
modulation versus the modulation input voltage shall be supplied. The information submitted shall be sufficient

ta show modulation limiting capability throughout the range of modulating frequencies and input modulating
signal levels employed.

Test Requirements: BETS-6 4.2

4.2 Type of Emission

The designation of modulation and emission refers to the manner in which the carrier is modulated and transmitted. The
transmitting equipment shall produce F3EGN emission for monophonic operation and FEEHF emission for stereophaonic

operation. The transmitting eguipment shall be capable of operating with a frequency deviation of £75 kHz, which is
equivalent to 100% modulation.

Method of Measurement: ANSI C63.26 s. 5.3.2

DUMMY ¢ AUDIO
MICROPHONE GENERATOR

!

STANDARD
TRANSMITTER TEST
UNDER TEST > TRAT%";E" TER —»  RecEIVER

Figure 3—Equipment set-up audio frequency response (constant input)

APPLICANT: RFE BROADCAST S.R.L.

FCC ID: 2ARJIDS6000

IC: 24642-DS6000

REPORT: 3492-20TestReport_Rev2 Page 8 of 28



AUDIO INPUT VERSUS MODULATION

Test data: Modulation Limiting

Modulation Limiting Plot
100%
900/0 / \
80%
70% Z
(=]
 60% //
9 /]
® 50% 7
3
o 40%
= /
30% / —— 300 Hz Input
0% /,/ ——500 Hz Input
| ——1000 Hz Input
10% ===
—— 3000 Hz Input
0% —
ORI IR LR A S U I T I SR - S R, SN O AT ¢
AN S VRN A AP PN RO L S P R A S A
Power Input (Vpp)

APPLICANT: RFE BROADCAST S.R.L.

FCC ID: 2ARJIDS6000

IC: 24642-DS6000

REPORT: 3492-20TestReport_Rev2 Page 9 of 28



OCCUPIED BANDWIDTH & EMISSION MASK

Rule Part No.: FCC Part 2.1049(e)(3) - (5), Part 73.317(b), (c), BETS-6 6.3.3
Requirement: FCC 2.1049(e)(3)-(5)

§2.1049 Measurements required: Occupied bandwidth.
(e) Transmitters for use in the Radio Broadcast Services:

{3) FM broadcast transmitter not used for multiplex operation—when modulated 85 percent by a 15 kHz
input signal.

(4) FM broadcast transmitters for multiplex operation under Subsidiary Communication Authorization {SCA)
—when carrier is modulated 70 percent by a 15 kHz main channel input signal, and modulated an additional 15
percent simultanecusly by a 67 kHz subcarrier (unmodulated).

(5) FM broadcast transmitter for stereophonic operation—when modulated by a 15 kHz input signal to the
main channel, a 15 kHz input signal to the stereophonic subchannel, and the pilot subcarrier simultaneously. The
input signals to the main channel and stereophonic subchannel each shall produce 38 percent modulation of the
carrier. The pilot subcarrier should produce 9 percent modulation of the carrier.

Requirement: FCC 73.317(b), (¢)

(b) Any emission appearing on a frequency removed from the carrier by between 120 kHz and 240 kHz
inclusive must be attenuated at least 25 dB below the level of the unmodulated carrier. Compliance with this
requirement will be deemed to show the occupied bandwidth to be 240 kHz or less.

(C) Any emission appearing on a frequency removed from the carrier by more than 240 kHz and up to and
including 600 kHz must be attenuated at least 35 dB below the level of the unmodulated carrier.

Requirement: BETS-6 6.3.3

6.3.3 Standard

Spurious emissions of the transmitting equipment shall not exceed the values given below:

Spurious Emission Maximum Value

Between 120 kHz and 240 kHz from the carrier frequency -25dB | °

More than 240 kHz and up to and including 600 kHz from the carrier frequency -35 dB*

More than 600 kHz from the carrier frequency, whichever is the stronger -(43+101log P) | =
or —80 dB*

P = power in watts

Test Setup Diagram:

STANDARD
FUNCTION > > > > SPECTRUM
GENERATOR ATTENUATOR EUT TRAT%“}QBTER ANALYZER

APPLICANT: RFE BROADCAST S.R.L.

FCC ID: 2ARJIDS6000

IC: 24642-DS6000

REPORT: 3492-20TestReport_Rev2 Page 10 of 28



Test Data: Occupied Bandwidth Table

Frequency (MHz) 20dB OBW (kHz)
88 205.12
98 200.32
108 181.08

20dB OCCUPIED BANDWIDTH PLOT Low End of band

® 4 RBW 10 kHz Marker 1 [T1 ]
VBN 30 kHz 63.05 dRr
Ref 94 dBm *Att 20 dB SWT 40 ms 87.921474359 MHz
| Offget  69|dB ndB [T1] 2(¢.00 dB
0 B 2¢45.12820%$128 kHz
Terp |1 [T1 ndiB] PN
Lo 4B.19 dar
1 o 7.89903$462 MHz
B‘IDA .
Tal 2 [T1 M=)
= [ i IVL
I Vil ALS o
70 B
1 8.104166667 Mz
™60 //K\ﬁ_/—-\_///\
50
vl F‘Z
~ 40 e
\ =

/ \

/ \

Center 88 MHz 100 kHz/ Span 1 MHz

Date: 27.JAN.2003 03:51:32

APPLICANT: RFE BROADCAST S.R.L.

FCC ID: 2ARIIDS6000

IC: 24642-DS6000

REPORT: 3492-20TestReport_Rev2 Page 11 of 28



20dB OCCUPIED BANDWIDTH PLOT Middle of band

®

*RBN 10 kHz

Marker 1 [T1 ]

VEW 30 kHz 64.04 dRr
Ref 94 dBm AAtt 20 dB SWT 40 ms 97.924679487 MHz
 Offpet  69|aB ndB |T1]  2.00 B

o0 B 2¢0.320514821 kHz
Temp |1 [T1 ndiB] PN
oo 4b.05 dBr
= 7.900641026 MHz
YARD")
T 2 [Tl ndB
anp [ o ]
|- 4 o
70 N
/{ $8.100961538 Miz
60 / ~—_~ u/\\
- 50 -
— 40
< » =)
nC
30 / \
20 / \
—10 wmv{ ‘Ww
— C

98 MHz 100 kHz/

Date: 27.JAN.2003 03:49:33

APPLICANT:
FCC ID:

IC:
REPORT:

RFE BROADCAST S.R.L.
2ARJIDS6000
24642-DS6000
3492-20TestReport_Rev2

Span 1 MHz

Page 12 of 28



20dB OCCUPIED BANDWIDTH PLOT High End of band

®

*RBN 10 kHz

Marker 1 [T1 ]

VBW 30 kHz 64.87 dBr
Ref 94 dBm “Att 20 dB SWT 40 ms 107.931089744 MHz
| Offfet  69|dB ndB [T1] 20.00 cB
0 BW 141.089743590 kHz
Terp |1 [T1 ndB] PN
- 46.23 dPr
= 1(7.91025¢410 MHz
ARDT
T 2 [T1 ndB
emp |2 [T1 ndB]
— 70 4% 91 e VL
/1\ 1(08.091346154 MHz
50 fl ?2
- 40
e
aC
- 30
20 / \
- \*Mkw
s AR A AR A AR A ANt WAVITLERNY SNIY Iy NPT R
— C
Center 108 MHz 100 kHz/ Span 1 MHz

Date: 27.JAN.2003 03:52:54

APPLICANT:
FCC ID:

IC:
REPORT:

RFE BROADCAST S.R.L.
2ARJIDS6000
24642-DS6000
3492-20TestReport_Rev2

Page 13 of 28



EMISSION MASK PLOT Low End of band

*RBW 300 Hz

Marker 1 [T1 ]

AVBW 1 kHz 42.47 dBr
Ref 64.2 dBm *Att 10 dB SWT 22.5 s 87.926282051 MHz
Offpet  69|dB OBW179.487179487 kiz
60 Tamp |1 [T1 Opw]
31.27 ce||IPN
- 7.910256410 Mz
Y - Temp [2 [T1 OBW]
4107 + 33.51 cmr
I 1 IVL
I Q8974 RBESON NMET.
40
T2
g
30 \
20 ” \
—10
e
PART73 L 2c
- ‘
—10 \1
——20 /J \
| |
=30 /J "\
Center 88 MHz 200 kHz/ Span 2 MHz

Date: 27.JAN.2003 04:02:17

APPLICANT:
FCC ID:

IC:
REPORT:

RFE BROADCAST S.R.L.
2ARJIDS6000
24642-DS6000
3492-20TestReport_Rev2
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EMISSION MASK PLOT Middle of band

*RBW 300 Hz

Marker 1 [T1 ]

VBN 1 kHz 44 .41 dRr
Ref 64.2 dBm *Aatt 10 dB SWT 22.5 s 97.926282051 MHz
Offget 69|dB OBW1T3.07692B077 kHz
60 Temp |1 [T1 OPW]
3%.41 e |(IFN
- ey $7.913461538 MH=z
1 1 Temp |2 [T1 OfwW]
aran ] 3%.12 dar
| e et
- 40 086538462 MET
| “\%Z
30 |
20
10
ic » =
PART/3 2C
- J
) /
20 [J L
=30 {l \
Center 98 MHz 200 kHz/ Span 2 MHz

Date: 27.JAN.2003 04:03:39

APPLICANT:
FCC ID:

IC:
REPORT:

RFE BROADCAST S.R.L.
2ARJIDS6000
24642-DS6000
3492-20TestReport_Rev2
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EMISSION MASK PLOT High End of band

*RBW 300 Hz

Marker 1 [T1 ]

VBN 1 kHz 44 .38 dRr
Ref 64.2 dBm *Att 10 dB SWT 22.5 s 108.070512821 MHz
Offget 69|dB OBW1%7.051282051 kHz
60 Temp |1 [T1 OPW]
3%.23 e |(IFN
- oo 107.92307¢6923 MHz
m 4 1 Temp |2 [T1 OPW]
Aran n i 3%.54 dmr
IVL
I U 14 Q801 -~ 205 ML
40 | T
‘-;2
30 W
20
10
ic » =
PART/3 2C
- ¢ ‘
) / \
20 (J \
I A
-30 /u '\
Center 108 MHz 200 kHz/ Span 2 MHz

Date: 27.JAN.2003 04:04:47

APPLICANT:
FCC ID:

IC:
REPORT:

RFE BROADCAST S.R.L.
2ARJIDS6000
24642-DS6000
3492-20TestReport_Rev2
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SPURIOUS EMISSIONS AT ANTENNA TERMINALS (CONDUCTED)
Rule Part No.: Part 2.1051 & 73.317(d), BETS-6 6.3.3

Test Requirements: 73.317 (d)

(d) Any emission appearing on a frequency removed from the carrier by more than 600 kHz must be
attenuated at least 43 + 10 Log,, (Power, in watts) dB below the level of the unmodulated carrier, or 80 dB,
whichever is the lesser attenuation.

Test Requirements: BETS-6 6.3.3

More than 600 kHz from the carrier frequency, whichever is the stronger —(43+10log Py | =
or —80 dB*
P = power in watts

43 + 10*log (620) = 59.56 dB < 80 dB

Antenna Conducted Emissions: The RBW = 100 kHz, VBW = 300 kHz and the
span set to 10.0 MHz and the spectrum was scanned from 30 MHz to the 10t
harmonic of the fundamental. Above 1 GHz the resolution bandwidth was 1 MHz and
the VBW = 3 MHz and the span to 50 MHz.

Method of Measuring Conducted Spurious Emissions

STANDARD
FUNCTION > > > > SPECTRUM
GENERATOR ATTENUATOR EUT TRANLE“ABTER ANALYZER

APPLICANT: RFE BROADCAST S.R.L.

FCC ID: 2ARIIDS6000

IC: 24642-DS6000

REPORT: 3492-20TestReport_Rev2 Page 17 of 28



SPURIOUS EMISSIONS AT ANTENNA TERMINALS (CONDUCTED)

Test Data: Low Frequency

Test Data: Middle Frequency

APPLICANT:
FCC ID:

IC:
REPORT:

Fundamental
88  |MHz Limit | Margin
dBm dB
176 -30 -13 17
264 -30 -13 17
352 -30 -13 17
440 -30 -13 17
528 -30 -13 17
616 -30 -13 17
704 -30 -13 17
792 -23.52 -13 10.52
880 -30 -13 17
Fundamental
98 |MHz Limit Margin
dBm dB
196 -30 -13 17
294 -30 -13 17
392 -30 -13 17
490 -30 -13 17
588 -28 -13 15
686 -30 -13 17
784 -30 -13 17
882 -30 -13 17
980 -24 -13 11
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SPURIOUS EMISSIONS AT ANTENNA TERMINALS (CONDUCTED)

Test Data: High Frequency

APPLICANT:
FCC ID:

IC:
REPORT:

Fundamental
108 |MHz Limit | Margin
dBm dB
216 -30 -13 17
324 -30 -13 17
432 -30 -13 17
540 -30 -13 17
648 -30 -13 17
756 -30 -13 17
864 -30 -13 17
972 -30 -13 17
1080 -30 -13 17

RFE BROADCAST S.R.L.
2ARJIDS6000
24642-DS6000
3492-20TestReport_Rev2
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FIELD STRENGTH OF SPURIOUS EMISSIONS

Rule Parts. No.: Part 2.1053(a) & 73.317 (d), BETS-6 6.3.3 & 6.4

Test Requirements: 73.317 (d)

(d) Any emission appearing on a frequency removed from the carrier by more than 600 kHz must be

attenuated at least 43 + 10 Log,, (Power, in watts) dB below the level of the unmodulated carrier, or 80 dB,
whichever is the lesser attenuation.

6.4.3 Standard

Emissions at any frequency shall be at least 54 dB below the calculated field strength reference level. Any radiation
weaker than 70 dB below the reference level need not be recorded.

Test Requirements: BETS-6 6.3.3, 6.4.3

IMore than 600 kHz from the carrier frequency, whichever is the stronger —(43 + 10 log P) -

or -80 dB*
P = power in watts

43 + 10*log (620) = 59.56 dB < 80 dB

Test Site Setup:

4m
}» Measu.remawt—l
Distance |
FUT T(j Ant
J— |
] |

Turntable {pgor15m| 1M

‘ RF Test
: Receiver

T

Ground Plane
EUT Orientation(s):

APPLICANT: RFE BROADCAST S.R.L.

FCC ID: 2ARJIDS6000
IC: 24642-DS6000
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#  Direction of measuring anlenna
7 X

7
y 7 D
/7 s s
[
Z N\
AN
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FIELD STRENGTH OF SPURIOUS EMISSIONS

Note: The tabulated data shows the results of the radiated field strength emissions test. The
spectrum was scanned from the lowest frequency generated internally to at least the tenth
harmonic of the fundamental. This test was conducted in accordance with the standard listed
above using the substitution method. Measurements were made at the test site of TIMCO
ENGINEERING, INC. located at 849 NW State Road 45, Newberry, FL 32669. The
measurements below represent the worst case of all the frequencies tested.

Note: Six (6) or more of the highest emissions of each worst-case operational mode of the
EUT are represented below. Emissions 20 dB below the limit were not required to be
reported.
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FIELD STRENGTH OF SPURIOUS EMISSIONS

Test Data: Low Frequency

jiined E==lon el Antenna Coax Loss Cﬁ::::tri‘:n HEIE Spurious

Fr y Freq y D di Polarity (dB) e Distance (m) Strength ERP (dBm) Limit (dBm) Margin (dB)
(MHz) (MHz) (dBuV) (dB/m) (dBpV/m)
88.00 176.00 PK 33.18 H 1.54 14.40 3.00 49.12 -48.25 -13.00 35.25
88.00 176.00 PK 29.75 \4 1.54 14.40 3.00 45.69 -51.68 -13.00 38.68
88.00 264.00 PK 55.09 H 2.03 11.88 3.00 69.00 -28.37 -13.00 15.37
88.00 264.00 PK 49.67 \ 2.03 11.88 3.00 63.58 -33.79 -13.00 20.79
88.00 352.00 PK 47.97 H 2.12 14.16 3.00 64.25 -33.13 -13.00 20.13
88.00 352.00 PK 38.43 \4 2.12 14.16 3.00 54.71 -42.67 -13.00 29.67
88.00 440.00 PK 27.76 H 2.40 15.70 3.00 45.86 -51.52 -13.00 38.52
88.00 440.00 PK 41.56 \4 2.40 15.70 3.00 59.66 -37.72 -13.00 24.72
88.00 528.00 PK 22.09 H 2.76 16.94 3.00 41.79 -55.59 -13.00 42.59
88.00 528.00 PK 27.97 A 2.76 16.94 3.00 47.67 -49.71 -13.00 36.71
88.00 616.00 PK 29.63 H 2.90 18.72 3.00 51.25 -46.13 -13.00 33.13
88.00 616.00 PK 30.17 \ 2.90 18.72 3.00 51.79 -45.59 -13.00 32.59
88.00 704.00 PK 45.60 H 3.11 20.60 3.00 69.31 -28.07 -13.00 15.07
88.00 704.00 PK 42.24 \ 3.11 20.60 3.00 65.95 -31.43 -13.00 18.43
88.00 792.00 PK 49.15 H 3.32 20.68 3.00 73.15 -24.23 -13.00 11.23
88.00 792.00 PK 48.77 \i 3.32 20.68 3.00 72.77 -24.61 -13.00 11.61
88.00 880.00 PK 26.81 H 3.54 22.60 3.00 52.95 -44.43 -13.00 31.43
88.00 880.00 PK 31.94 \2 3.54 22.60 3.00 58.08 -39.30 -13.00 26.30

-
Test Data: Middle Frequency

Tun Emission Meter tenng Fiel ’

Frequency | Frequency | D Read Porore | COay™ | COfmeeme™ | pistance (m) swength | ERP (dBm) L o | Margin (d8)
(MHz) (MHz) (dBuVv) (dB/m) (dBpVv/m)
98.00 196.00 PK 46.81 H 1.61 15.40 3.00 63.82 -33.56 -13.00 20.56
98.00 196.00 PK 32.37 \ 1.61 15.40 3.00 49.38 -48.00 -13.00 35.00
98.00 294.00 PK 35.12 H 2.08 13.12 3.00 50.32 -47.06 -13.00 34.06
98.00 294.00 PK 30.29 \ 2.08 13.12 3.00 45.49 -51.89 -13.00 38.89
98.00 392.00 PK 42.04 H 2.27 14.60 3.00 58.91 -38.47 -13.00 25.47
98.00 392.00 PK 35.55 \4 2.27 14.60 3.00 52.42 -44.96 -13.00 31.96
98.00 490.00 PK 29.46 H 2.62 16.80 3.00 48.88 -48.50 -13.00 35.50
98.00 490.00 PK 30.10 \4 2.62 16.80 3.00 49.52 -47.86 -13.00 34.86
98.00 588.00 PK 23.48 H 2.87 18.48 3.00 44.83 -52.55 -13.00 39.55
98.00 588.00 PK 22.89 \4 2.87 18.48 3.00 44.24 -53.14 -13.00 40.14
98.00 686.00 PK 24.93 H 3.06 20.64 3.00 48.63 -48.75 -13.00 35.75
98.00 686.00 PK 30.35 \ 3.06 20.64 3.00 54.05 -43.33 -13.00 30.33
98.00 784.00 PK 42.39 H 3.30 21.68 3.00 67.37 -30.00 -13.00 17.00
98.00 784.00 PK 42.40 \4 3.30 21.68 3.00 67.38 -29.99 -13.00 16.99
98.00 882.00 PK 23.12 H 3.54 22.44 3.00 49.10 -48.27 -13.00 35.27
98.00 882.00 PK 32.20 \ 3.54 22.44 3.00 58.18 -39.19 -13.00 26.19
98.00 980.00 PK 56.35 H 3.69 22.50 3.00 82.54 -14.84 -13.00 1.84
98.00 980.00 PK 53.72 \ 3.69 22.50 3.00 79.91 -17.47 -13.00 4.47

Test Data: High Frequency

e HrlH e Met.er Antenna Coax Loss Cﬁ::::tri‘:n A Al Spurious a

Fr y Fr y D d Polarity (dB) Factor Distance (m) Strength ERP (dBm) Limit (dBm) Margin (dB)
(MHz) (MHz) (dBuVv) (dB/m) (dBuV/m)
108.00 216.00 PK 52.10 H 1.67 10.38 3.00 64.15 -33.23 -13.00 20.23
108.00 216.00 PK 41.39 \4 1.67 10.38 3.00 53.44 -43.94 -13.00 30.94
108.00 324.00 PK 51.93 H 2.09 13.74 3.00 67.76 -29.62 -13.00 16.62
108.00 324.00 PK 46.26 \4 2.09 13.74 3.00 62.09 -35.29 -13.00 22.29
108.00 432.00 PK 31.08 H 2.38 15.88 3.00 49.34 -48.03 -13.00 35.03
108.00 432.00 PK 28.38 \ 2.38 15.88 3.00 46.64 -50.73 -13.00 37.73
108.00 540.00 PK 24.79 H 2.78 17.40 3.00 44.97 -52.41 -13.00 39.41
108.00 540.00 PK 23.97 \ 2.78 17.40 3.00 44.15 -53.23 -13.00 40.23
108.00 648.00 PK 28.46 H 2.96 19.72 3.00 51.14 -46.24 -13.00 33.24
108.00 648.00 PK 29.52 \2 2.96 19.72 3.00 52.20 -45.18 -13.00 32.18
108.00 756.00 PK 28.88 H 3.23 20.98 3.00 53.09 -44.29 -13.00 31.29
108.00 756.00 PK 23.27 Vv 3.23 20.98 3.00 47.48 -49.90 -13.00 36.90
108.00 864.00 PK 39.10 H 3.50 22.36 3.00 64.96 -32.42 -13.00 19.42
108.00 864.00 PK 45.62 Vv 3.50 22.36 3.00 71.48 -25.90 -13.00 12.90
108.00 972.00 PK 36.91 H 3.66 22.72 3.00 63.29 -34.09 -13.00 21.09
108.00 972.00 PK 37.22 \ 3.66 22.72 3.00 63.60 -33.78 -13.00 20.78
108.00 1080.00 PK 43.88 H 3.82 27.00 3.00 74.71 -22.67 -13.00 9.67
108.00 1080.00 PK 44.57 \ 3.82 27.00 3.00 75.40 -21.98 -13.00 8.98

APPLICANT: RFE BROADCAST S.R.L.

FCC ID: 2ARIIDS6000

IC: 24642-DS6000

REPORT: 3492-20TestReport_Rev2 Page 23 of 28



FREQUENCY STABILITY

Rule Parts. No.:  Part 2.1055(a)(3), Part 73.1545(b), BETS-6 6.2.2

Test Requirements: Part 2.1055(A) (3)

§2.1055 Measurements required: Frequency stability.
{a) The frequency stability shall be measured with variation of ambient temperature as follows:

(1) From -30° to + 50° centigrade for all equipment except that specified in paragraphs (a) (2) and (3) of this
section.

(3) From 07 to + 50° centigrade for equipment to be licensed for use in the Radic Broadcast Services under
part 73 of this chapter.

Test Requirements: Part 73.1545(b)

§73.1545 Carrier frequency departure tolerances.

i(b) FM stations. (1) The departure of the carrier or center frequency of an FM station with an authorized
transmitter output power more than 10 watts may not exceed £2000 Hz from the assigned frequency.

Test Requirements: BETS-6 6.2.2

6.2 Carrier Frequency Stability

6.2.1 Definition

The carrier frequency stability is the ability of the transmitting equipment to maintain a mean test frequency.

6.2.2 Method of Measurement

After a warm-up period of one hour at rated AC input voltage, measure the frequency of the carrier at one minute
intervals during a period of fifteen minutes. From these measurements, determine a mean test frequency. Then,
measure and record the operating frequency at a temperature of 5°C at 85, 100 and 115% of the rated AC supply
voltage. Repeat for a temperature of 45°C.

Where it is not practical to subject the complete transmitting equipment to the specified test conditions, it is permissible
to isolate and separately measure the stability of the frequency-determining elements of the transmitting equipment
under the specified conditions.

6.2.3 Standard

The frequency of the carrier shall remain within +1 kHz of the mean test frequency.

Method of Measurements: ANSI C63.26 5.6
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Test Data: FCC Frequency Stability Table

FCC Part 73 Limit 2 +/- kHz
FCC Part 73 Lower Limit 108.005671 MHz
FCC Part 73 Upper Limit 108.009671 MHz
Rated Supply Voltage 110.0 (W AC (DC
Temperature / Voltage Variation
Temperature (°C) Supplied Voltage (V) Frequency (MHz) Deviation (kHz)
0 110.0 108.007510 0.161
+10 110.0 108.007671 0.000
+20 (reference) 110.0 108.007671 0.000
+20 93.5 108.007671 0.000
+20 126.5 108.007671 0.000
+30 110.0 108.007671 0.000
+40 110.0 108.007808 -0.137
+50 110.0 108.007682 -0.011

Test Data: FCC Frequency Stability Plot

Frequency Stability
108.010

108.009

+40 @ 110 VAC

108.008

b | +10@ 110vAC
9| +20{reference)
¢| 20@ s3.5vac
¢ | +20@ 126.5vAC
9| 30@ 110vaAC
4 150 @ 110VAC

0@ 110 VAC

108.007

MHz

108.006

108.005

108.004

108.003

----- Series1 —=e&— Measurement e FCC Part 73 Lower Limit e CC Part 73 Upper Limit
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Test Data: IC Frequency Stability Table

BETS-6 Limit 1 +/- kHz
BETS-6 Lower Limit 108.006671 MHz
BETS-6 Upper Limit 108.008671 MHz
Rated Supply Voltage 110.0 (W AC (1DC

Temperature / Voltage Variation

Temperature (°C) Supplied Voltage (V) Frequency (MHz) Deviation (kHz)
+20 (reference) 110 108.007671 0.000
+5 94 108.00751 0.161
+5 110 108.00751 0.161
+5 127 108.00751 0.161
+45 94 108.007682 -0.011
+45 110 108.007682 -0.011
+45 127 108.007682 -0.011

Test Data: IC Frequency Stability Plot

108.009

Frequency Stability

108.009
108.008

o
108.008 &=

108.007

Frequency (MHz)

®| +5@110V

T
o
c
o

2
[

=

o~

+

@ 5@126.5V

+45@ 93.5V

+H5@ 110V

108.007

108.006

108.006

----- Seriesl

o— Measurement — e BETS-6Lower Limit e BETS-6 Upper Limit
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STATE OF THE MEASUREMENT UNCERTAINTITY

The data and results referenced in this document are true and accurate. The
measurement uncertainty was calculated for all measurements listed in this test
report according To CISPR 16-4 or ENTR 100-028 Specification for radio disturbance
and immunity measuring apparatus and methods - Part 4: “Uncertainty in EMC
Measurements” and is documented in the Timco Engineering, Inc. quality system
according to DIN EN ISO/IEC 17025. Furthermore, component and process variability
of devices similar to that tested may result in additional deviation. The manufacturer
has the sole responsibility of continued compliance of the device.

Hereafter the best measurement capability for Timco Engineering, Inc. is reported:

This uncertainty represents an expanded uncertainty expressed at approximately
the 95% confidence level using a coverage factor of k=1.96.

Measurement
Test Items Uncertainty Notes

RF Frequency Accuracy + 49.5 Hz (1)
RF Conducted Power £0.93dB (1)
Conducted spurious emission of transmitter valid up to 40GHz +1.86dB
Occupied Bandwidth +2.65%
Audio Frequency Response +1.86dB
Modulation limiting +£1.88%
Radiated RF Power +1.4dB
Maximum frequency deviation:

Within 300 Hz and 6 kHz of audio freq. +1.88%

Within 6 kHz and 25 kHz of audio freq. £2.04%
Rad Emissions Sub Meth up to 26.5GHz +2.14dB
Rad Emissions Sub Meth up to 18-40 GHz £2.04%
Adjacent channel power +£1.47dB (1)
Intermodulation - Tx +2.07dB
Noise Figure +1.00dB
Transient Frequency Response +1.88%
Temperature +1.0°C (1)
Humidity +£5.0%
Radiated Emissions to 6.0GHz + 4.4dB
Power line conducted emissions + 3.9dB

(1) This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence
level using a coverage factor of k=1.96.
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